1 Cart Base 1
2 Horizontal Support 2
3 Cross Brace 2
4 Left Upright 62 2
(5 Right Upright 62 2 )
ITEM # Hardware Description Qty.
6 4” Caster 4
7 1/2 Flat Washer 4
7,8,9
8 1/2 - 13 Nut 4
9 1/2 Lock Washer 4
10 3/8 Flat Washer 8
11 3/8 - 16 Locknut 8
12 3/8 - 16 Bolt 8
13 1 x 2” Plastic Plug 4
14 1/4 - 20 Locknut 9
15 1/4 - 20 Bolt 9
(16 1/4 Flat Washer 18 )
HARDWARE =
1/4 Flat 1/4-20 3/8 Flat 3/8-16 1/2 Flat 1/2 Lock 4” Caster |[1”x2” Plastic
Washer Locknut Washer Locknut Washer Washer Plug
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MONDO MOBILE RACK INSTRUCTIONS

Holds 16 Rolls up to 60" Wide

1..Open Box - Remove-dll'contants 2. Lay all items on the floor and 3. Begin bolting wheels onto base
SEE BACK OF PAGE FOR PARTS LIST verify you have all contents frame making sure each wheel
necessary for assembly is tight

4. Lock wheels into place for easier 5. Using the longer bolts and nuts, 6. Before tightening all the rack
assembly of rest of rack start adding rack sides side bolts, begin adding cross
beams and braces.

7. Start with the top horizontal 8. Then begin bolting the X cross 9. Tighten all bolts and nuts on
cross beam braces starting with the center cross braces and horizontal
(straight beam w/bend in it) and bolt and nut and then bolt it to beams and then double check
then the bottom cross beam the horizontal beams top and all rack sides and wheels for

bottom tightness.

10. Add black plastic end caps to 11 Youlare done!
the frame ends
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